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ID. | DESCRIPCION

1 Herraje

DESCRIPTION

Iron

BEZEICHNUNG

Halter

2 Tornillo M6x15 DIN1001 ¢/negro

M6x15 DIN 1001 screw

Schraube M6x15 DIN1001

3 Tornillo M6x20 DIN1001 ¢/negro

M6x20 DIN 1001 screw

Schraube M6x20 DIN1001

4 | Tornillo M6x10 DIN1001 c/negro

M6x10 DIN 1001 screw

Schraube M6x10 DIN1001

5 | Silenblock

Well nuts

Silent Block

6 | Casquillo silenbloc

Metal arrowhead

Metallhiise

7 | Tuerca M6 enjauladas

M6 nut

Innenmutter M6

8 | cCasquillo

Metal arrowhead

Metallhilse




